- 430990015

PROCEEDINGS OF
THE U.S. ENVIRONMENTAL PROTECTION AGENCY
MUNICIPAL WASTEWATER TREATMENT
TECHNOLOGY FORUM
1990

March 20-22, 1990
Orlando, Florida

u. S E 10‘1m anta ! rr hm "nmcy
Ros o
1

.....
- - ~ 3

! N ' = ) v /
Co R [P . 1
/ku‘ .f, ,’,l A U .L»...L” F! o

- ,""/“-”l'~)‘./,,)‘”}

September 1990



ACKNOWLEDGEMENTS

This document was prepared by Eastern Research Group, Inc., Arlington, Massachusetts,
under EPA Contract 68-C8-0023. Carol Wendel was the Project Manager. Technical direction
was provided by Atal Eralp and Wendy Bell of the EPA Office of Municipal Pollution Control.
Additional support in compiling the appendices was provided by Charles Vanderlyn. The text
was based on attendance at the Forum, transcriptions of the presentations, and submissions
[...]
process exhaust, a caustic scrubber may be required after the thermal oxidizer. In another
example, high levels of ammonia in the process would require a water scrubber prior to the

oxidizer.

Initial equipment costs are high and costs will escalate significantly with the air flow

levels. Equipment for a system that exhausts 50,000 to 60,000 scfm could cost $1 million.

For more information about these systems, contact Terry Crabtree (see Appendix A).

-36-

%



TABLE 4

AVERAGE OPERATION COSTS
FOR THE REGENERATIVE THERMAL OXIDATION SYSTEM

Process Flow 20,000 scfm
Process Temperature 100°F
Operation Temperature 1,500°F
Retention Time 1.0 second
Normal Heat Recovery 95%
Burner Contribution 1.92 MM BTU/Hour
Electrical Load (Total) 120 BHP
Typical Natural Gas Cost $5.00MM BTU/Hour
Typical Electricity Cost $0.06/KW-Hour
Annual Operating Cost $131,150

(365 days/year; 24 hours/day)

-37-



SECONDARY TREATMENT TECHNOLOGIES



AUTOHEATED THERMOPHILIC AEROBIC DIGESTION

Kevin Deeny, Junkins Engineering
Morgantown, Pennsylvania

Historically, POTWs have treated sludges using digestion or composting processes that
stabilize the sludge under controlled conditions. Conventional stabilization processes can be
aerobic or anaerobic and destroy about 40 percent of the organic solids with a significant
decrease in the number of attendant pathogens. Conventional systems typically accomplish this

level of treatment within 20 to 60 days, depending on the specific method of treatment used.

Liquid composting. Autoheated thermophilic aerobic digestion (ATAD) is a sludge digestion
process that operates under thermophilic temperature conditions without introducing
supplemental heat. The system relies on the heat released during the digestion process itself to
attain and sustain the desired operating temperatures. Perhaps because of its thermophilic
operating temperature and self sustaining nature, the process was referred to as "liquid

composting" during the early stages of its development.

The ATAD process was the subject of intensive research in the sixties and seventies in
both the United States and Europe. The technology has been widely implemented in Europe,
primarily in the Federal Republic of Germany (FRG), where approximately 43 full-scale
facilities are in operation. Three installations are known to exist in Canada, two of which are
similar to the FRG version and one of which is a unique system. In the United States

(Connecticut), one full-scale application is being planned.

Technology assessment. In 1989, the U.S. EPA Risk Reduction Engineering Laboratory
(RREL) initiated a technology assessment of the alternative ATAD systems implemented in the
FRG. The assessment included visiting a number of facilities to evaluate operator satisfaction
and overall system performance, and interviewing design engineers, system manufacturers, and

the research community.

-390.

AN



The assessment showed that the most widely used ATAD configuration uses covered insulated
reactors that are normally installed above ground (see Figure 9) and an efficient atmospheric air
aeration system that is considered to be essential for attaining the desired operating conditions.
Typically, facilities use two-stage systems to insure that pathogen reduction meets regulatory
requirements. Reactor temperatures in the second stage are normally in the range of 50°C to 60°C,
and the total hydraulic detention time at design loadings is about 6 days. Volatile suspended solids

reductions ranged from 30 to 50 percent in the facilities evaluated.

The application capacities of the FRG installations range from 3,500 to 80,000 population
equivalents (PE), with more than 70 percent smaller than 15,000 PE. Most facilities are located in
central and southern Germany, in agricultural areas that closely link the technology with the
agricultural use of sludge. A number of studies determined that the system produces an "hygienically

safe" sludge, a criteria category that is required in the FRG for using sewage sludge on agriculture (se
Table 5).

For the 22 facilities studied, installation cost data indicated that the process was generally mor
cost effective than operating conventional alternatives, even without considering enhanced pathogen
reduction. Operating personnel reported minimal maintenance requirements and noted the simplicity

process operation.

- Odors were a particular focus during the site visits due to the increased public sensitivity relat:
to locating wastewater and sludge treatment systems in nonrural areas. Typical soil and humus-like
odors were noted in most facilities that were not equipped with odor control systems. One facility we
noted as odorous during a 30 percent overload condition brought about when grapes were being
processed at a local winery. A present odor control practice for nonrural applications is to use a

compact upflow scrubber (see Figure 10).
EPA prepared a detailed technical report that summarizes the pathogen reduction studies,

operating experiences, design criteria, and costs associated with Autoheated Thermophilic Aerobic

Digestion. Copies of the report can be obtained by contacting Kevin Deeny (see Appendix A).

-40-



It

W

Thickener

;

Heat Sludge Sludge
Exchanger Storage Disposal

Reactors

Supernatant

Supernatant

Figure 9.

Flow Diagram of a Two-Stage ATAD Facility with Heat Recovery




TABLE 5

PROPOSED CRITERIA AND CONDITIONS
FOR HYGIENICALLY SAFE SLUDGE
IN THE FEDERAL REPUBLIC OF GERMANY

The sludge treatment technology must be proven to:

- reduce the number of indigenous or intentionally
seeded Salmonella by at least 10*

- render indigenous or seeded eggs of Ascaris
noninfectious.

Sludge sampled directly after treatment must contain:
- no salmonella
- less than 100 enterobacteriaceae/gm

The sludge treatment technology must be operated within guidelines developed
specifically for the technology. For ATAD these include:

- minimum 2-stage configuration

- undisturbed (i.e., no feeding) reaction time as
below:

Time > 23 hours, Temp. > 50°C
Time > 10 hours, Temp. > 55°C
Time > 4 hours, Temp. > 60°C

- total detention time > 5 days

- pH > 8

-42-



| l:l[—% EXHAUST AIR OUT

TERERE :/ﬁx—r N T Y X T AT N KT AT/NTA

7/
EXHAUST 4 <y
AIR IN X

b ¢
X A
—f — <ny\/yyy’ EATI!CJ GRATING
o _E? | I I I T R R A A B R R A B A A A A ) f‘_.

PRE-WASHING DEVICE FAN CONDENSATE

Figure 10. Schematic of a Compact Upflow Scrubber (Fuchs Biofilter)

-43.



CAPTOR STUDY OF MOUNDSVILLE/GLENDALE MUNICIPAL WASTEWATER TREATMENT WORKS

Elbert Morton, West Virginia Department of Natural Resources
Charleston, West Virginia

The "Captor”" process is a high biomass biological treatment process for municipal
wastewater, originally developed and widely used in England. In effect, this process transforms
a suspended growth system into an attached growth system through the use of large quantities
of polyester foam pads in the aeration tanks. The pads, 1 inch by 1 inch by 1/2 inch in size,
encourage the growth and adherence of the biomass onto the surface and reticulated
infrastructure of the foam pads. In the Captor basins, primary effluent comes in contact with
the fixed film of biological organisms growing on the pads, which provides organic material food
for the organisms. Based on general food to biomass loading considerations, the volume
requirements of the aeration basin decreases in proportion to an increase in biomass
concentration. In the Captor basins, both biological oxygen demand (BOD, or BOD) and part

of the secondary treatment process oxygen demand are reduced.

The pads can be adequately mixed with a fine bubble diffuser at 1,100 pads/cu.ft. The
higher oxygen transfer capacity of the fine bubble aeration technology applied to the Captor
process maximizes the potential to substantially increase the biomass concentration. The high
defisity of pads also allows the system to obtain higher biomass concentrations than those

typically encountered in municipal activated sludge processes.

Another aspect of the Captor process is a unique wasting technique that removes excess
sludge by extracting a certain percentage of the pads from the reactor and passing them
through rollers that squeeze out the waste sludge. Compared to conventional biological
processes, substantially higher dry solids concentrations can be obtained with the wasting

process, thereby eliminating the need for separate sludge thickening.

I\



Project history. From 1984 to 1989, the West Virginia Department of Natural Resources
(DNR) studied the Captor process at a 2.35 MGD regional wastewater treatment plant
servicing the cities of Moundsville and Glen Dale, West Virginia, and the surrounding areas.
The U.S. EPA awarded the project with a Step II/III grant requiring DNR to conduct a field
test before EPA would issue final approval to begin the design.

The project team tested a Captor pilot unit to determine if the Captor process could
meet secondary treatment standards and decrease the required aeration zones. The pilot unit
consisted of a 10 ft. high by 10 ft. wide by 45 ft. long steel tank that included four separate
aeration zones equipped with fine bubble diffusers, an effluent channel, a clarifier with a
hopper bottom, an air lift sludge return, and a scum skimmer. The first aeration zone was
equipped with a pad cleaner and an effluent screen. The pilot plant operated with the Captor
and activated sludge basins in series, and the effluent from the activated sludge compartment
directed to the clarifier. When the process stabilized, flow rates, detention times, pad cleaning,

and other test parameters were varied to determine their effect on plant performance.

Design. Consistent with the findings from the pilot study, the final plant design consists of a
Captor aeration area, followed by activated sludge and secondary clarifiers. Hydraulic detention
time for the Captor area is 1 hour at the average design flow of 2.35 MGD and 2 hours in the
activated sludge area. The system consists of a mechanically cleaned bar screen, an aerated grit
chamber, 2 primary clarifiers, the Captor aeration basin, an activated sludge area, 2 secondary
cla;iﬁers, and an open channel ultraviolet (UV) disinfection unit. The sludge is treated by
single primary and secondary anaerobic digesters and two belt filter presses. This system has
two parallel aeration units, and the Captor pad basins make up the first stage of the 2-stage

secondary treatment process.

Plant start-up. The system began operating in June 1989. During its initial phases, several
problems occurred with the influent and effluent screens and the approach to sludge
management. About 2 weeks after start-up, the stainless steel screen separating the Captor
process from the activated sludge unit became clogged and bent, allowing about 4 million pads

to escape into one of the secondary clarifiers. The clogging was attributed to biological growth

-45-

b



binding to the screen, which occurred during a peak hydraulic loading after a storm. The
clarifier was shut down, and the pads were removed using a sewer/vacuum truck. A few days
later, the additional flow added to the one operating unit caused the effluent to build-up
enough to bend the screen in this unit, too, although the effluent did not flow over the screen
in significant quantities as a result. The screens from both units subsequently were redesigned
by the manufacturer, Ashbrook Simon-Hartley, and were put back into service by September,

1989. The new screens have additional structural bracing against the concrete tankage.

In mid-September, 1989, the influent Captor screens in one of the units failed,
apparently due to backflow from the effluent screen, the build up of biological mass on the
screens, and inadequate bracing. In October, the influent screens from both units were
removed and not replaced. To limit the amount of biomass on the effluent screens, the State,
engineer, and manufacturer agreed to increase the mixing and aeration in the system to help
the pads act as a scouring agent against the effluent screens. The group also decided that the
effluent screens needed to be mechanically cleaned to remove the biomass build-up, so air knife

scouring devices were added to both units.

After the major repairs were completed in October, the air knives were properly
aligned, the aeration diffusers were repaired, and additional sections of screening were added to
the top of the effluent screen to prevent overflow of the pads. The biological system stabilized
by November, and the UV system was placed into operation December 1. (Prior to this time,

the effluent was chlorinated using the effluent line as the contact chamber.)

The complete sludge handling equipment was not fully operational until November 1989.
The facility experienced problems with the start up of the belt filter presses, preventing sludge
stabilization within a reasonable start-up time. This problem was attributed to operator
inexperience. The operator was also carrying a significant sludge blanket into the primary

clarifier, contributing to the delay in the acceptable operation of the Captor process.

Operation. Table 6 shows BOD,, total suspended solids (TSS), total keldjian nitrogen (TKN),
and fecal coliform count for the plant from December 1989 through February 1990. Based

-46-

AL



TABLE 6

PLANT EFFLUENT RESULTS FOR THE MOUNDSVILLE/GLENDALE

MUNICIPAL WASTEWATER TREATMENT PLANT
(November 1989 to February 1990)

SUSPENDED TKN
MONTH SOLIDS BOD; Mg/L FECAL
Avg. 22 31 19 5
Nov. Max. 27 32 18 20
Min. 18 28 19
Avg. 24 27 16 16
Dec. Max. 29 30 17 10
Min. 19 21 14 165
Avg. 21 41 16.8 108
Jan. Max. 27 65 15 319
Min. 17 20 19 11
Avg. 14 30 81
Feb. Max 20 26 256
Min. 7 34 28

-47-



solely on the operation data, the system shows the potential to meet secondary wastewater

treatment requirements.

One factor affecting these results is that solids accumulated in the system because the
sludge handling system was not stabilized. Since January 1990, excess amounts of solids have
been removed from the plant via the belt filter presses and disposed of in a landfill. The
average suspended solids and BOD; loading rate to the primary clarifiers is shown in Table 7.
Excess solids still must be removed from the system due to the amount of loading from the

digester.

Another operational problem is due to the biological makeup of the system. Because
the mixed liquid suspended solid (MLSS) of the activated sludge zone has varied from 2,000 to
5,000 mg/l, system operators have found it difficult to obtain and maintain a steady biological
growth or establish a standard return activated sludge or a waste sludge. The operator has

found that the most effective operation rate for the plant is between 3,000 and 3,500 mg/L.

A third operational problem was the excessive growth of carchesium protozoan in
December 1989, which appeared as a gray slime on the exterior of the sponges. To eliminate
the overgrowth of this organism, the dissolved oxygen has been lowered enough to cause them
to die off, and aeration and mixing was enhanced to scour the organism off the pads. These

methods appear to be working, but it is still not known which method contributes more to the
-
die off.

The Captor sludge vortex pumps also have been problematic. The pads become
squeezed between the impeller and the wall of the pumps, binding the impeller and preventing
the pads from being cleaned. To solve this problem, the system engineer is considering either
changing the pump or the present operational mode to provide a backflush of the pump or an

alternate method of removing the pads.

Conclusions. At this time, the success or failure of the Captor system cannot be judged.

Based on the monitoring results, the system should be able to function as a secondary process if

48-



TABLE 7

AVERAGE SUSPENDED SOLIDS LOADING RATES TO THE PRIMARY CLARIFIER
OF THE MOUNDSVILLE/GLENDALE WASTEWATER TREATMENT PLANT
(November 1989 to February 1990)

BOD;

SS Mg/L Mg/L

November 1989 477 355
December 1989 476 341
January 1990 544 419
February 1990 400 345




system designers can address the problems encountered. A detailed analysis of the site

specifications criteria must be considered.
Based on the limited data available, the Captor process may not be cost effective for a
new secondary plant, but it may be suitable for upgrading an existing plant where space for

expansion is limited. Detailed operation and maintenance costs have not yet been examined.

To obtain a more complete description of the system and project, contact Elbert Morton

(see Appendix A).

-50-



PHYSICAL-CHEMICAL PROCESS PROVIDES
COST-EFFECTIVE SECONDARY WASTEWATER TREATMENT

Robert D. Sparling, City of Tacoma Sewer Authority
Tacoma, Washington

In September 1986, the City of Tacoma, Washington, began an extensive investigation
on the benefits of using a physical-chemical process to achieve secondary treatment at its North
End Wastewater Treatment Plant. This investigation was prompted by the results of previous
engineering studies that indicated that the existing plant would need to be demolished and a
new plant would need to be rebuilt to achieve secondary treatment with a conventional
biological process. Before choosing this extreme option, the city wanted to investigate

alternative secondary treatment processes that would require less construction.

Pilot test. The city and the State of Washington Department of Ecology conducted full-scale
pilot tests at the North End Plant from January 1987 to July 1989 to collect comprehensive
operational data on a physical-chemical process under actual conditions. Prior to this time, the
plant had been only a primary treatment facility. Wastewater flows at the plant averaged 4.5
MGD, providing wastewater treatment for an estimated sewer population of 43,750. A
schematic flow diagram of the pilot plant is shown in Figure 11. Table 8 is a summary of

existing plant waste loads.

For the pilot tests, temporary chemical storage containers, piping, and chemical feed
equipment were installed at the plant. Alum and various polymers were then added to the
existing primary treatment processes at locations as shown in Figure 11. The plant was
operated without making any other modifications to the physical structures. Throughout the
test period, daily component samples were analyzed for BOD, soluble BOD (SBOD), and
suspended solids (SS). The average 30-day concentration and removal efficiencies are shown in
Table 9.

B

-51-



INFLUENT

EFFLUENT
TO OUTFALL

BAR
RACK

SOLYMER W

Figure 11. Flow Diagram of the Tacoma, Washington, Pilot WWTP with
Physical-Chemical Treatment

.52.



TABLE 8

SUMMARY OF EXISTING PLANT WASTE LOADS AND STATISTICAL ANALYSIS

Calculated Observed Observed
Concentration Plant Flow Loading
(mg/L) (MGD) (#/day")

BO
Annual Average (AA) 163 4.5 6,100
Average Dry Weather (ADW) 161 4.2 5,540
Average Wet Weather (AWW) 166 4.9 6,780
Maximum 30-day 185 5.1 7,850
Maximum 7-day 152 9.2 11,700
SBOD?
Annual Average 47 4.5 1,770
Average Dry Weather 46 42 1,610
Average Wet Weather 49 49 2,000
Maximum 30-day 54 5.8 2,600
Maximum 7-day 81 4.5 3,070
Suspended Solids
Annual Average 166 4.5 6,230
Average Dry Weather 167 4.2 5,850
Average Wet Weather 165 49 6,730
Maximum 30-day 234 4.9 9,550
Maximum 7-day 259 7.2 15,540

'Observed loadings of plant influent.

"Defined as passing 0.54 micron filter.

.53

W



TABLE 9

PILOT TEST EFFLUENT BOD, SBOD', AND EFFLUENT SS

Effluent BOD Effluent SBOD! Effluent SS
Percent Percent Percent
mg/L Removal mg/L Removal mg/L Removal
Annual Average 28 82 22 53 12 93
Dry Weather 27 83 10 59 11 94
Wet Weather 29 82 24 51 13 92
Maximum Month 30 80 27 S0 16 89

! Defined as passing a 0.54 micron filter

-54-



The toxicity of the physical-chemical process effluent was also compared to that of a
conventional biological secondary process. Both trout and Daphnia bioassays were performed
using effluents from both the North End Plant and a nearby secondary plant that uses a
[...]
function of the contaminant properties as well as the weir loading and dimensions.

The model allows input of subsurface or diffused aeration and surface aeration to
account for the two ways contaminants can be stripped in aerated process vessels. For diffused
aeration, the amount of stripping that takes place is a function of the contaminant properties,
oxygen transfer efficiency, and the airflow rate. For surface aeration, the stripping is a function
of the contaminant properties and the oxygen transfer rate. In the model, the oxygen transfer
rate is estimated from various input parameters, such as the aerator horsepower and the

standard oxygen transfer rates.

The model makes several assumptions about the sorption of contaminants onto primary
and activated sludge. The first assumption is that the sorption process is reversible; both
sorption and desorption can occur. Second, sorption and desorption are rapid processes
compared to the other processes taking place in the treatment plant. At every point in space
and time within the plant, equilibrium is established instantaneously. Third, the model assumes
a linear partition equation (i.e., absorption equilibrium can be characterized by a linear
partitioning equation that generally holds true at the low concentrations characteristic in
municipal treatment plants). The forth assumption is that the partition coefficient for primary
and activated sludge is the same when no experimental evidence to the contrary exists. When
no_.‘pxperimental partition coefficients exist, they can be obtained from the octanol/water

partition coefficient, available for many compounds of interest.

The model makes several assumptions for the biodegradation removal mechanism. The
model assumes a pseudo first-order kinetics for biodegradation, based on the low concentrations
of these contaminants normally found in municipal treatment plants. Also, the biomass
concentration in the system is assumed to be constant for both the dynamic and steady-state
model. (This condition would normally be present in the steédy-state model.) The model also
assumes that the biodegradation rate coefficients are obtained from experiments because to

date, there is no reasonable way to obtain this information from theory.

-148-



Pilot and bench scale tests. Model developers are conducting pilot plant and bench scale tests

to develop a data base of treatability parameters to be used to calibrate the model. Parameters
include biodegradation rate constants, sorption partition coefficients, and gas/liquid partition

coefficients (Henry’s Law Coefficients).

One pilot test is taking place in Burlington, Ontario. The aeration tank for this test is
roughly 10 ft. high to simulate the depth of a full-scale plant. The pilot plant receives about 5
gallons per minute of influent (degritted raw sewage) from the local sewage treatment plant.
Another pilot study was conducted near Toronto. This plant received a larger input of

industrial waste and has higher concentrations of some of the compounds of interest.

Figure 28 is a graph of a dynamic experiment that estimated the biodegradation rate
constant and the sorption partition coefficient of an unacclimated system. In this case, 2-4-6-
trichlorophenol was spiked into the system at time zero and at 24 hours. Researchers cut off
the spike at 48 hours, after which time they observed the decay of the concentration in the
plant effluent. They used the data collected in conjunction with the model’s nonlinear
regression routine to fit the treatability parameters to the data. As shown on Figure 28, the

model fit the observed data to the predicted data fairly well.

Similar tests were conducted with pentachlorophenol and for metals. Although in the
tesg for nickel, the model estimates for sorption closely fit the test data, results for cadmium
and other metals did not (see Figure 29). This might be because most of the metals are
removed by precipitation, and the model assumes they are removed through sorption onto the

solids. WTC is refining the model to handle more complex systems.

Figure 30 shows the experimental versus the observed results for steady-state pilot plant
tests on p-xylene stripping. These experiments were carried out under increasing air flow rates,
from Experiment #1 to #6. As shown on Figure 30, xylene is primarily removed by
biodegradation, but greater stripping occurs as air flow rate increases. The model predictions

were fairly close to the actual data.

-149-



-0st-

N
o
o

180

100

Concentration (ug/L)

16)
o

2,4,6—TRICHLOROPHENOL

Predicted o
¢$ Observed
Kp = .83327
k = 2.66824E-2 o/ A
‘o
o
0 ©
O
O
o
\ | \
20 40 60

Time (h)

80



-16T-

Concentration (mg/L)

CADMIUM

Predicted
¢$ Observed o

Kp = 7.562

0 | 1 1
0 20 40 60
Time (h)

Figure 29. Predicted Versus Observed Effluent Concentration for Cadmium

80



¢Sl

7% STRIPPED

20

15

10

OBSERVED
PREDICTED

4

g

% % ji
1 2

3 4

o
(=]

EXPFERIMENT 4

Figure 30. Predicted Versus Observed Stripping Removal Rates for P-Xylene




Preliminary full-scale tests of the model were carried out using data from three
petroleum refinery wastewater treatment plants (WWTP) and a POTW. Table 21 shows results
of the model tests that compared predicted and observed removal rates of several highly
degradable nonchlorinated aromatic compounds. As shown in Table 21, the model predicted
almost 100 percent removal, which matched actual test results. Other tests indicated that the
bench-scale and pilot plant data can provide adequate estimates of treatability parameters for

use in calibrating the model.

Steady-state tests were conducted at a WWTP near Toronto that has a fairly heavy
industrial waste load and receives many types of volatile organic compounds. Table 22 shows
the predicted versus observed results for stripping and biodegradation. The model predicts the
results of all compounds fairly well, except tetrachloroethylene, which shows somewhat reversed
results. Model developers are reevaluating the model’s parameter estimations for
biodegradation and stripping and running additional tests on this compound. Dynamic tests
were also conducted at a WWTP, the results of which showed the close prediction by the

model.

In the future, the model will be refined to include sludge processing operations in
addition to the conventional activated sludge process, such as digestion, dewatering, incineration,
and final disposal. The WTC aims to make the model more flexible for handling different plant
des‘igns and refine the biodegradation model to include different concentration ranges and
acclimation conditions. The data base also will be expanded to cover all the priority pollutants.
The WTC also would like to conduct comprehensive tests to field-verify the model, investigate
simpler parameter estimation techniques, and investigate the use of structure activity

relationships for developing biodegradation rate data.

For more information, contact John Bell (see Appendix A).

-153-



TABLE 21

MODEL TEST: COMPARING PREDICTED AND OBSERVED REMOVAL FROM

THREE OIL REFINERY WASTEWATER TREATMENT PLANTS

Compound Observed Predicted
Removal Removal
(%) (%)
Esso Refinery
Benzene > 99 99.7
Toluene > 98 99.7
Xylenes > 99 99.5
Ethylbenzene > 98 99.7
Petro Canada Refinery
Benzene > 999 999
Toluene > 999 99.9
= Xylenes > 999 99.9
Ethylbenzene > 99.2 99.9
Montreal East Refinery
Benzene 99.6 99.4
Toluene 99.4 99.4
Xylenes 98.4 99.2

-154-



MODEL TEST: PREDICTED AND OBSERVED REMOVAL

TABLE 22

FROM THE HIGHLAND CREEK WPCP

Compound % Stripped % Biodegradation
Predicted Observed Predicted Observed
Dichloromethane 35 2.6 81.2 92.4
Chloroform 3.6 7.4 69.2 73.6
1,1,1-Trichloroethylene 53 10.5 88.8 79.7
Trichloroethylene 7.6 10.7 83.4 82.7
Toluene 0.4 1.2 99.1 98.6
Tetrachloroethylene 8.9 58.7 81.1 15.8
p-Xylene 0.9 1.3 98.6 98.1
1,4-Dichlorobenzene 17.0 19.1 34.6 54.7

W

-155-



PLANT PERFORMANCE EVALUATION
CROSS CREEK WASTEWATER TREATMENT PLANT
FAYETTEVILLE, NORTH CAROLINA

Bill Cosgrove, U.S. EPA, Region IV
Athens, Georgia

The Cross Creek Wastewater Treatment Plant (WWTP) is a 16 MGD (by design) pure
oxygen activated sludge plant operated by the Fayetteville Public Works Commission (PWC).
During November 1989, the U.S. EPA, Region IV, Environmental Services Division (ESD)
conducted a Plant Performance Evaluation (PPE) at the facility. Engineering Science, Inc. (ES)
of Fairfax, Virginia, requested the PPE to support a Toxicity Reduction Evaluation (TRE) the
company was conducting at the plant for EPA’s Risk Reduction Engineering Laboratory
(RREL).

The objectives of the ES project were to evaluate selected TRE approaches and refine
the existing EPA protocol for planning and implementing TREs at municipal WWTPs. A major
objective of the EPA study was to demonstrate the PPE as a method within the TRE process
for identifying and correcting operational problems that may be influencing system performance

and effluent toxicity.

Toxicity reduction evaluations. The EPA protocol for municipal WWTPs is contained in the
1988 EPA publication, Toxicity Reduction Evaluation Protocol for Municipal Wastewater
Treatment Plants (EPA 600/2-88/062). The objectives of a TRE are to evaluate the operation
and performance of a WWTP to identify and correct treatment deficiencies causing effluent
toxicity; identify the toxic compounds causing the toxicity; trace the toxicants to their source;

and evaluate and implement methods to control the toxicity.

Plant performance evaluations. A PPE is typically conducted as a first step in a TRE. The
objectives of the PPE conducted at Cross Creek were to collect design and operations
information to establish a data base for the PPE; review performance of the WWTP in

reducing conventional (BOD;, TSS, NH,, etc.) and nonconventional (organic compounds/metals)

-156-



pollutants; evaluate hydraulic and organic loadings compared to design criteria; evaluate
characteristics of the sludge in the A/S system; review the operational strategies for solids
inventory, dissolved oxygen (DO), and return sludge control; and review the pretreatment

program and screening of septage/waste haulers.

Treatment facility process. The Cross Creeck WWTP consisted of preliminary treatment, pure
oxygen-activated sludge, secondary clarification, and chlorination prior to discharging into the
Cape Fear River (see Figure 31). The plant was being modified to include an extended

aeration process (scheduled to be completed in 1991).

Waste activated sludge (WAS) was pumped to a gravity belt thickener, stabilized in two
aerobic digesters, and land applied. No supernant was being returned to the treatment process
from the aerobic digesters during the PPE; however, filtrate from the belt thickener was being
returned to the secondary clarifiers. About 25 percent of the total flow to the WWTP was
from industrial sources and included organic chemicals, meat rendering, metal finishing, animal
feeds, yarn dyeing, tire/rubber products, tank truck cleaning, electrical components, and fabric

bleaching/dyeing.

Process control testing and operational strategy. Process controls testing completed by the
operations staff included aeration basin DO; sludge settleability; MLSS/MLVSS; clarifier sludge

blz_i‘nket depth; and waste thickened and digester sludge concentrations and settleability.
Operational parameters calculated included the sludge age based on mean cell residence time

(MCRT), food to microorganism ratio (F:M), and aerobic digester detention time.

The operational strategy included a target MCRT of 2.0 days for solids inventory
control; using an anoxic first stage in each pure oxygen train for nocardia control; maintaining
DO levels at the pure oxygen basin outlet of 6.0 mg/L with a 4.0 mg/L. as a minimum;
maintaining a 3-ft sludge blanket depth in all 5 clarifiers; controlling the WAS flow rate based
on a series of settleability tests; and manually adjusting the chiorination rate to attain a residual

of 2 mg/L at the application point.

-157-

“



Screw Pumps

]

Influent

O

Septage

To Cape Pear Rlver

1 Cao1

Parshall
Flums

— o1,

cSE

v

Plant

_‘(__

(vo3)

Bar Screens

&
N

Secondary Clarifiers

Cl
@ | @ Grit Removal
Belt Thickener
— T T 7
Pure ¢———— Poly
Oxygen
Train A | Train B | Do3ns
WAS
T Sampling locations
RAS
(2l clarifiers) ]0utlet Box I
Secondary w By
Clarifiers Serew p3
Splitter Box
@1
Y
Secondary
Claritiers

Aeroblc Digesters

land Application

A

Figpn 31.
4

Cross Creck, North Carolina, WWIP Flow Diagram

-158-

(vor )

N




Results. The average effluent BOD; and TSS concentrations for October 1988 to November
1989 were 10 and 18 mg/L. The influent BOD, and TSS concentrations averaged 150 and 188
mg/L, well below the design value of 250 mg/L. The plant had received high-strength industrial
slugs during the period. Influent pH values were extreme in April and June, 1989, at 9.0 and
4.9 S.U., respectively. Sampling did not indicate the regular presence of organic compounds in

the raw wastewater or final effluent.

Conventional parameters for the plant’s performance for the EPA study, November 14
to 16, 1989, are listed in Table 23. The average effluent BOD, and TSS concentrations were
within permit limits, and the average influent TSS concentration (58 mg/L) was low for an

industrial/domestic wastewater.

A continuous-reading pH meter installed for the EPA study showed several periods of
abrupt pH change on November 15, 1989 (0.5 to 1.5 S.U during the morning and 7.0 to 9.2
S.U in the evening). Severe pH excursions demonstrate the influence that industrial users can
have on raw wastewater characteristics of a WWTP and that slug loadings can influence plant
performance in terms of both pollutant removals and effluent toxicity. The Cross Creek staff
would normally not have discovered this slug loading, and would not have been able to comply
with EPA regulations requiring POTWs to assess the potential for interference and pass-
through, notify EPA and State authorities, and take appropriate measures to minimize the
im;zf‘cts to the treatment works and the environment. The slug did not apparently upset the

A/S system.

Table 24 lists the extractable and purgeable organic compounds, PCBs, pesticides, and
metals that were detected during the EPA study from samples collected at stations CI, CSE,
and C001 (see Figure 31). Twenty-one organic compounds and copper and zinc (of 31 metals
analyzed) were detected in the raw wastewater, all at levels well below those reported to have
an inhibitory effect on the A/S process. The final effluent had 9 of the original 21 organic
compounds above detection limits. The study detected seven different pesticides from samples
obtained from the first-stage aerobic digester, but no extractable or purgeable organic

compounds.

-159-

B



TABLE 23

CONVENTIONAL PARAMETER RESULTS!
INFLUENT, SECONDARY EFFLUENT, AND FINAL EFFLUENT

Secondary

Parameter Units Influent (CI) Effluent (CSE) Effluent (C001)

11/14-16/89 11/14-16/89 11/14-16/89
Flow MGD 15.1
pH SU 6.5-10.2 NA 7.2
BOD; mg/L 170 17 17
SBOD; mg/L 85 6 10
TSS mg/L S8 14 14
COD mg/L 465 90 90
TKN mg/L 23 14 12
NH, mg/L 14 11 11
NO,-NO, mg/L ND ND ND
T-P mg/L 5.6 34 3.0
Alkalinity mg/L . 170 135 115
Ofl/Grease mg/L 80 7 ND?
Cyanide mg/L ND ND ND
Sulfide mg/L 2.6 ND ND
Phenols mg/L 0.21 0.027° ND

- Average of two composites (11/14-15 and 11/15-16) or grab samples, or in the case of
station C001, a composite for 11/14-15 and a grab on 11/16.

- One sample collected.

- One sample below detection limits.

NA - Not analyzed.

ND - Analyzed for but not detected.

A -160-



TABLE 24

ORGANIC COMPOUNDS AND METALS RESULTS
INFLUENT, SECONDARY EFFLUENT, AND FINAL EFFLUENT

Parameter* Influent Secondary Effluent Final Effluent
Cn (CSE) (Coo1)
11/14-16/89 11/14-16/89 11/14-16/89
Copper 35 ND ND
Zinc 170 33 31

Purgeable Organic Compounds

Acetone 230 ND ND
Methylene Chloride ND ND ND
Cis-1,2-dichloroethene 2.9 0.73% 0.67%
Methyl Ethyl Ketone 25% ND ND
Chloroform 1324 5.5% 5.6
1,1,1-trichloroethane 31 10%* 4.8%